
REF PART NO. QTY 

1 70272 1 
1 
1 
1 
1 
1 

2 50855 1 
4 44358 I 
5 626Bl I 

I 
4 

6 ~4673 1 
7 ~4349 1 
8 50625 2 
9 23770 2 

10 ~4351 1 
11 4359 1 
12 ~?01214- 3700 1 
14 4366 10 
15 ~4JOO 2 
16 ~0269 2 
17 ~4269 2 
IB ~3749 2 
19 ~4355 I 
20 ~~232 1 
21 4354 1 
22 44353 I 
23 50416 2 
24 44094 1 
- 44613 1 
25 70274 1 

1 
1 

0-3612 
225-2500R 

0-3613 
225-2500L 

PART f5D+2.0 MUST BE ORIENTATED "'1H~ 
PHANrow CEAR lEETH FACINC PART 15D41g. 

4 

14~, 

0-3612 
225-2500R 

0-3613 
225-2500L 

DESCRIPTION 

ASS'Y, AXLE CARRIER HOUSING 
AXLE CARRIER HOUSING 
BALL BEARING, 52MM X 25MM X 15MM 
FLANGE BEARING 
OIL SEAL, 1.25 00 X .625 10 
01 L SEAL, 52MM X 25MM 
HYDRO MOUNT HOUSING 
SPLINED 72 TOOTH FINAL DRIVE GEAR 
ASS'Y, AXLE 
AXLE SHAFT 
LUG BOLT 
BALL BEARING 52MM X 25MM X 15 MM 
FLANGED BEARING 1-1/4 X 25MM X I" W 
BALL BEARING .62510 X 1.57 X .47 
BRAKE SPACER 

BRAKE SHAFT (SPLIN ED) 
E-RING 
BALL, 3/B" DIAMETER 
BOLT, 1/4-20 X 2-1/2" 
BOLT, 1/4-20 X 2 
WASHER, HT 5/810 X 1.0 00 X .01 THK 
PIN, SPRING 3/16" X 1/2" LONG 
MOUNTING SPACER 
BEARING SPACER 
BALL BEARING 15 MM X 35 MM X 11 MM 
RETAINING RING 
1 I TOOllH INPUT GEAR 
GREASE(10 OZ TUBE) 
ARM, BRAKE ACTUATOR ~RH ASSY? 
ARM, BRAKE ACTUATOR LH ASSY 
ASS'V, BRAKE YOKE 
BRAKE YOKE 
SQUARE HEAD BOLT 

REF PART NO. 

27 44134 
28 44132 
29 44130 
30 44142 
31 :~101 32 4127 
33 44143 
34 51176 
35 51178 
41 0223 
42 ~0263 
43 50266 
44 50267 
48 :;0+19 
49 50420 
50 50B60 
51 51177 

iT I,.,QII,J' 
P.1 af 2. 7041S-S2 

QTY DESCRI PTiON 

1 PLATE. PUCK 
3 PUCK, BRAKE 
1 WASHER, 7/16 X 7/8 00 X 0.06 HT 
I NUT, CASTLE 5/16-24 PL 
1 PIN, comR 

2 PIN, BRAKE ACTUAllNG 
1 KEY, HI PRO 3/16 X 5/8 
2 ROTOR, BRAKE 
2 SPACER 
1 GASKET, HSG 
1 OIL SEAL, 1.25 X .625 
1 OIL SEAL, 52MM X 25MM 
1 O-RING 
1 17 TOOTH GEAR 
1 60 TOOllH GEAR 
2 DU BEARING 
1 PLA TE, BRAKE STOP 

T .;;. I.,,,,, o.r 
P.! of 2. 70415-52 


